
©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .1 

 
UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 
Concept & Design: Universal Water Registry 

www.uwaterregistry.io 

Project Concept Note & Monitoring Report 

(PCNMR) 

 

 

 

 

 
Project Name: Wastewater Recycling & Reuse Project by Veerapandi 

CETP, Tirupur 
UWR RoU Scope:5 

Monitoring Period: 01/01/15- 01/01/2024 
Crediting Period: 2015- 2024 

UNDP Human Development Indicator:0.641 
 

1 https://www.undp.org/  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .2 
[...]
project’s boundary. The title is fully documented and free of any disputes, confirming the PP’s legal right 
to utilize the land for project purposes. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .8 

Necessary Permits: The PP has obtained all the required permits for the implementation of the project. 
In cases where certain permits are pending, the PP has already applied for the necessary approval and is 
working in full compliance with the relevant regulatory requirements to ensure the timely 
commencement of the project.  

Cost Details: The PP has thoroughly assessed and documented the cost details for project 
implementation. A detailed cost breakdown is available in the DPR, Capital Cost of project was RS. 31.29 
Crores. covering all aspects of project development, including infrastructure, permits, equipment, and 
operational costs.  

By meeting these criteria, the PP ensures that all legal and regulatory requirements for the project are 
satisfied, enabling the project to proceed without hindrance. 

 

A.2.1 Project RoU Scope  

PROJECT NAME Wastewater Recycling & Reuse Project by 
Veerapandi CETP, Tirupur 

UWR Scope: Scope 5: Conservation measures taken to 
recycle and/or reuse water, spent washing 
wastewater etc. across or within specific 
industrial processes and systems, including 
wastewater recycled/ reused in a different 
process, but within the same site or location 
of the project activity. Recycled wastewater 
used in off-site landscaping, gardening or tree 
plantations/forests activity are also eligible 
under this Scope. 

Date PCNMR Prepared  24-02-2025 

 

A.3. Land use and Drainage Pattern 

Not Applicable.  
 
This Project activity involves treating and reusing wastewater. It doesn’t include any land-use practices. 
Also, this is an industrial process designed with technical requirements and following the specified 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .9 

norms of the local pollution control board. Hence, the project activity does not harm any land and 
Drainage system. 

A.4. Climate  

The project activity does not rely on the climatic conditions of the area as it treats and reuses only the 
wastewater from the dying & textile without letting the water be exposed to any climatic condition.  
 

A.5. Rainfall 

The project activity is not dependent on the rainfall pattern of the area as it treats and reuses the 
wastewater from the dying Industry.  
 

A.6. Ground Water  

NA 

A.7. Alternate methods 

All Textile Plant in Tamil Nadu, They have a mandate to maintain the TDS below 1500 mg/L from the 
state government; however, they have installed Mechanical Vapor Recompression (MVR) and 
Mechanical Evaporation (MEE), which serve as alternative solutions for the Effluent Treatment Plant 
(ETP). RO is used to remove dissolved solids, and MEE helps in evaporating water to concentrate the 
dissolved salts. These systems are designed to reduce the TDS levels in the effluent. 

Despite the installation of RO and MVR systems, the TDS level in the treated effluent remains much 
higher than the standards set by the Pollution Control Board (PCB). As a result, the PP has installed a 
Zero Liquid Discharge (ZLD) system as an alternative method to ensure compliance with the regulatory 
requirements. The ZLD system helps in eliminating the discharge of liquid waste by treating all effluent 
and recovering water for reuse, thus effectively reducing the TDS concentration and achieving the 
desired standards. 

The RoU program promotes wastewater treatment and reuse initiatives, thereby offering an 
alternative to the release of wastewater through surface Discharge which could have an adverse 
impact on soil Health.  

 

A.8. Design Specifications 

The (EIP will complete installation of centralized control of pumping Raw Effluent from all the Individual 
members and provide flow meters as recommended by INPCB and the committee. The CEP will monitor 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .10 

the conductivity, Sulphate levels of each member Units to ensure Sodium Sulphate Salt is only used The 
Treatment Scheme Planned for I00% ZLD is described below. 

The Raw Eluent Characteristics are also described below. The Raw Element will be collected in receiving 
sump, a flow meter for each delivery line will be provided with Totalizer for all the pumps from receiving 
sump to Equalization Tank. Concentration Sulphuric Acid will be dosed in Equalization Tank and pH 
maintained around 6.5, The dosing pumps will be controlled automatically for operation based on pH.  

The Equalization Tank has diffusers and ejectors for mixing, this effluent will be pumped to Aeration 
Tank, The Tank has 5 blowers, considering the D.0 3 |4 no's will be operated continuously. The overflow 
will enter an overflow sump. The existing Tube Settler is adequate for hydraulic load, hence a new 
secondary clarifier to take 50% of the flow will be provided and the Aeration Tank overflow will be 
transferred equally to the clarifier and Tube Settler.  

The settled Sludge from both Settling Tanks shall be collected in a sump and sludge recirculated to 
Aeration Tank. The excess Sludge will be continuously drained to new dewatering unit (Solid bowl 
centrifuge or Belt Press). The overflow will be sent to OR Reactor for color removal.  

The Chlorination is in Auto and the required chlorine added to maintain an ORP level required for colour 
removal. As already explained the COD of effluent after Biological is 160 mg /Itr and BOD is 10mg / Itr, 
most of the COD is refractive in nature and the COD after color removal is around 140 mg / ltr and BOD 
remain 10 mg / ltr, next stage hardness is removed using Lime Soda Process, Caustic / Soda ash will be 
added in the OR Reactor outlet and pumped to Flash mixer, Lime Solution is added to raise pH to 10.5 
and Precipitate most hardness and Silica.  

This overflow will collect in a sump, where Sulphuric Acid is added for pH correction and SMBS for free 
Chlorine correction, the Sump will have free Chlorine Sensors to automatically stop/ start. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .11 

 

TDS MASS BALANCE OF MODIFIED SCHEME WITH SODIUM 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .12 

 

MODIFIED SCHEME WITH SODIUM SULPHATE SALT RECOVERY FOR 100% FLOW 

The clarified effluent undergoes further treatment before the Reverse Osmosis (RO) process. SMBS 
dosing and pH sensors automatically control acid dosing within the system. This treated effluent is then 
transferred to the clarified water sump, ready for the next treatment stage. 

Within the RO section, the effluent passes through Dual Media Filters (DMF), Ultrafiltration (UF), and 
Activated Carbon Filters (ACF) as pre-treatment before entering RO units I and II. A new RO unit (RO III) 
will be added to treat the reject water from RO II. The reject water from this new RO III unit will also be 
treated. The combined permeate from all RO units will be collected in the permeate sump. 

Backwash water from the DMF, UF, and ACF units will be collected in a sump and transferred to a new 
tube settler/clarifier. Polymer will be dosed in the clarifier to facilitate settling of residues. The overflow 
from the clarifier will be routed back to the clarified water sump, while the settled sludge will be sent to 
a thickener. 

RO Reject Treatment 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .13 

The RO reject water, which has a hardness of approximately 900-1000 ppm, will be collected in a 
dedicated sump. This reject stream will be treated to reduce hardness, using either a pellet reactor or a 
lime soda process, before being fed to a Mechanical Vapor Recompression (MVR) unit. 

MVR(Mechanical Vapor Recompression) 

The concentrate from the MVR, with a TDS of approximately 100,000 ppm, will be pumped to a new 
Mechanical Evaporator (ME) system. This system will include a new crystallizer, boiler, and cooling 
tower. The ME will be designed with mother liquor return. The primary product recovered will be 
sodium sulfate salt. 

The evaporation process occurs in two stages. The first stage involves pre-heating using process 
condensate, partial vapors from the first effect, and then steam. The first three effects of the evaporator 
will be of the enhanced falling film type, while the final effect will be a forced circulation type. 
Concentrated slurry from the last effect will be collected in a thickener with external chilling to facilitate 
crystallization. The crystals will then be processed in a pusher centrifuge to separate the crystals from 
the mother liquor. The mother liquor will be recycled back to the last evaporator for further 
concentration. The ME system will consist of one 600 KL unit and one 100 KL unit. 

The entire evaporation system will operate under vacuum, with provisions for returning mother liquor 
and separately extracting the mixed salts concentrate for evaporation. The design is optimized to 
recover sodium sulfate salt while minimizing the volume of salt requiring disposal. Specifically, after the 
sodium sulfate salt is recovered, the remaining waste liquor will be concentrated to produce mixed salts 
in powder form, thereby eliminating the need for solar evaporation of the reject stream. 

The recovered sodium sulfate will be dried and bagged for reuse by member industries. This system will 
ensure minimal salt volume for disposal and maximize the recovery of both sodium sulfate and 
permeate water. 

Design Basis 

Design Flow 12000 m3/day. he CETP has control of pumping and based on characteristics of effluent 
being in line especially sulphates and chlorides , the CTEP will pump the effuent, once quantity allowed 
for the member unit is reached the pump will automatically stop, this way the total quantity of effluent 
handled in the CETP will be controlled. 

1. Equalisation Tank 

2. Numbers - 1 no 
3. Dia - 31.0 m dia 
4. Liquid depth - 5.0 m 
5. Volume - 3800 m³ 
6. Incoming effluent - 12000 m³/day 
7. Detention time - 7.6 hours 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .14 

 

 Volume: 3800 m³ 

 Mixing: Equipped with diffusers and ejectors for effective mixing. 

 Retention Time: 7.5 hours (adequate for full flow) 

 

2. Aeration Tank 

The Transfer pumps are submersible pumps 2 Nos [1 W+1S] each of capacity 500m3 per hour. Head 
Provided is to emnpty the designed capacity of 500 m3 per hour at low level, The total head provided is 
10.0 m with all losses, A constant head 14 chamber is provided which will regulate and ensure that only 
500 m3/hr of effluent is entering Acration tank. The rcason for providing the same is that at different 
water levels the head of pump will vary and discharge to Aeration tank will increase crcating hydraulic 
and organic shock loads. By providing constant head chamber the fluctuation is taken care and flow 
above 500 m3 / hr will flow back to Equalisation Tank. Thus a uniform flow will enter Aeration Tank 
irrespective of level in the Equalisation Tank (E.T). 

 Volume: 8000 m³ 

 Diffusers & Blowers: 3 Working + 2 Standby (3W+2S) - This indicates a redundant system for 
aeration, ensuring continuous operation. 

 Retention Time: 16 hours (adequate for full flow) 

3. Settling Tanks (2 Nos) 

 a. New Clarifier:  

o Dimensions: 16.0 m diameter x 2.5 m Side Water Depth (SWD) 

o Capacity: 4000 m³ 

 b. Existing Tube Settler:  

o Capacity: 8000 m³ 

4. O.R. Reactor 

 Volume: 2300 m³ 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .15 

 Retention Time: Approximately 5 hours (Note: While the volume suggests a 5-hour retention 
time, the text states that 20-30 minutes is typically adequate for chlorine reaction. Therefore, 
the reactor is considered adequately sized.) 

5. Clarifloculator for Lime Soda Process 

 Existing Tanks: Two units, each 19m in diameter. 

 Surface Loading Rate: 35 m³/m²/day required (total 400 m²). 

 Existing Unit Area: 560 m² (total). 

 Outlet: Equipped with automatic pH sensor and auto free chlorine correction for hardness 
removal. 

 Sludge Dewatering: Existing two filter presses will be used. 

 Conclusion: Adequate. 

6. DMF/UF/RO I & II 

 Capacity: 230 m³/hr up to UF, 200 m³/hr for RO. 

 Feed: Up to 13,500 m³ to UF (including backwash), less than 12,000 m³ to RO. 

 Operation: 20 hours operation considered adequate for both UF and RO. 

 Configuration: Existing three banks will continue for RO I & II. A new RO II will be added to treat 
RO reject. 

7. Third Stage RO (RO III) 

 Purpose: Treats reject from RO II (all three banks). 

 Recovery: Planned for at least 40-50% recovery to further reduce reject volume. 

 Capacity: 110 m³/hr for 20 hours operation. 

 Conclusion: Adequate. 

8. Reject Management 

 Total RO Reject: Approximately 1100-1300 m³ with specified TDS. 

    a. Hardness Removal: 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .16 

i. Lime Soda Process: A new reactor clarifier (10.0m diameter x 4.0m deep, suitable for 1500 m³ of 
reject) will be provided. Soda ash, lime, and caustic will be dosed to reduce hardness to less than 150-
160 ppm. 

ii. Separate filter press will be added, and the centrate will be returned to the new reactor clarifier. 

o b. MVR: Can handle 1400 m³/day of reject (reduced from original 1800 m³). The current volume 
(1300 m³) will be processed by the MVR for concentration. Due to the higher TDS from the three 
RO units, the reject TDS is expected to be higher than the previously observed 80,000 ppm. 

o c. Mechanical Evaporation + Crystallizer + Cooling Tower + Boiler: Required capacity of 700 
KL/day (including mother liquor). A new mechanical evaporator (100 KL + 600 KL) will be used to 
reduce reject volume and maximize sulfate recovery. The reject waste (mixed salt) will be 
concentrated to 45-50% dryness to minimize volume and avoid solar evaporation. 

o d. Salt Drying: Recovered salt will be dried and distributed to member units. 

OR Sump (receiving sump for Oxidation reduction effluent)  

The OR (Oxidation-Reduction) sump acts as a transfer tank for effluent, with dimensions of 11.0 m 
diameter and 5.25 m liquid depth. A 12.5 hp ejector provides mixing within the sump. Overflow from the 
OR sump is directed to the hardness removal process via Lime-Soda Softening. A lifting pump transfers 
the effluent from the OR sump to the flash mixer at a flow rate of 500 m³/hr, overcoming a calculated 
head loss of 15.0 m. 

Due to the implementation of a Sulphate process, it is crucial to mitigate calcium scaling in the 
subsequent Reverse Osmosis (RO) system. The target calcium concentration is below 120 mg/L 
(expressed as CaCO₃) to prevent calcium salt scaling throughout all RO stages. 

The existing infrastructure, consisting of a flash mixer and two clariflocculators, is deemed sufficient for 
the high Lime-Soda Softening process. This process effectively removes hardness, color, silica, and 
further reduces Chemical Oxygen Demand (COD). The expected COD after the Lime-Soda Softening 
process is approximately 100 mg/L. 

Sump for back wash to UF & feed to ACF 

Back wash water sump from UF / DMF / ACF a sump of 200m3 is existing. Since only sediments to be 
removed, This wastage is 1400m3 as per Old DPR & will be taken to proposed Clariflocculator in field for 
settling. 

Volume of back wash - 1400m 

 

Chemical Dosing  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .17 

Plant 
feed 

Acid -Ph 
correction 

pH of 
AT 

  Flash-Mixer-Dosage 
Effluent Before 

DMF 
Reject Treatment Dosage 

Outlet 

OR Caustic Iye Soda ash Lime Poly Acid-pH 
- 

correction 
-litter 

SMBS- 
in- 
Kgs 

Caustic 
 Iye 

soda AshLime Poly 

Chlorine 
Dosa in 

Kg 
ppm 

Qty- 
Liter 

ppm 
Qty-
kgs 

ppm ppm ppm ppm ppm ppm 

1400 660 7.98 350 400 450 600 600 400 0.5 880 150 400 2300 300 0.5 
1300 650 7.84 400 400 600 600 900 400 0.5 880 200 400 2300 300 0.5 
1500 690 7.98 30 400 650 600 900 400 0.5 880 200 400 2300 300 0.5 
1700 700 7.98 480 400 700 600 950 400 0.5 880 200 400 2300 300 0.5 
1500 680 7.9 450 400 650 600 900 400 0.5 880 200 400 2300 300 0.5 
1200 635 7.88 420 400 600 600 650 400 0.5 880 200 400 2300 300 0.5 

 

KEY WATER BALANCE CHART 

1. Input - 12000 KLD 

               Acid - 10.6 KLD 

2. Recovery 

a. Permeate - 11902 KLD 

b. Loss (Bound in Sludge) 

i. Biological Sludge - 20 KLD 

ii. Chemical Sludge - 8.6 KLD 

iii. Recovered Salt - 80 KLD 

                          Total 108.6 

 

Total Inflow -                  12010.6 KLD 

Recovery + loss -            11902 + 108.6 = 12010.6 KLD 

 

Effluent Quality 

i. pH - 8.5 - 9.0 

ii. TDS - 6000-6500 mg/ltr 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .18 

iii. Sulphates - 5300-5900 mg/ltr 

iv. Chlorides - 400-450 mg/ltr 

v. COD - 900-1050 mg/ltr 

vi. BOD - 300-325 mg/ltr 

vii. Hardness - 400-450 (Initially and later 150-200) 

A.9. Implementation Benefits to Water Security  

Textile industry effluents contain a variety of chemicals, including hydrogen peroxide, sodium 
hypochlorite, sodium hydrosulfite, and sodium dithionite, along with smaller amounts of phosphates, 
nitrates, and salts of sodium and calcium. Additionally, the use of sodium chloride for preservation and 
pickling, as well as sulfate salts (primarily basic chromium sulfate) in dyeing and finishing processes, 
contributes significantly to the total dissolved solids (TDS) in the effluent. Further, there are various 
finishing operations further add to the salt load in the wastewater.  

It is noted that the bulk of the hydrogen peroxide, sodium hypochlorite, sodium hydrosulfite emanates 
from the operations and the dying operations from semi-processed (EI/Wet blue) to finishing of washing 
result in effluent containing TDS, on a lower scale, mostly in the form of sulphates.  

The implementation of ETPs has been crucial in safeguarding aquatic ecosystems in Noyyal River and soil 
health by effectively treating this harmful effluent. 

Recycling wastewater from Dying and returning it to the production process after treatment is a pivotal 
step toward sustainability. This circular approach significantly reduces the reliance on groundwater, a 
precious natural resource. By minimizing the demand for fresh water, dying industries can contribute to 
water conservation efforts and alleviate pressure on depleting aquifers. 

This project aims to inspire all Textile industries, particularly large multinational corporations, to 
implement sustainable water management practices. By demonstrating effective strategies for reducing 
captive water consumption and responsibly managing groundwater, the project hopes to foster a 
broader adoption of environmentally responsible approaches within the industry. 

 

 A9.1 Objectives vs Outcomes 

The impact assessment or objectives of this project activity can generally be enumerated as follows: 

 The project activity highlights the catalytic role that corporate India must play vital role in 
reducing industrial water consumption as well as water pollution per unit of industrial output.  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .19 

 The PP has showcased technology that creates safe industrial grade water from an effluent 
source and has overcome the challenges faced by the alternate methods implemented and/or 
being proposed for the same.  

 The PP has showcased the successful wastewater treatment of industrial effluent, thus saving 
millions of liters of wastewater for the production of Lether. 

 The project activity showcases best-in-class wastewater treatment technology that can replace 
the equivalent freshwater and industrial demand in different sectors for nonportable purposes 
while reducing the proportion of untreated wastewater and substantially increasing recycling 
and safe reuse in India. 

 

 A9.2 Interventions by Project Owner / Proponent / Seller 

The project aligns sustainable resource management by prioritizing the reuse of treated effluent 
over depleting groundwater sources. The PP has voluntarily invested in treating and reusing 
effluent, conserving millions of liters of potable water for the city. 

     As population growth and rising living standards increase water demand, groundwater, which 
supplies 85% of rural areas, faces increasing pressure. Overexploitation has led to declining water 
tables, water shortages, saltwater intrusion in coastal regions, and higher energy costs for pumping. 

The PP's initiative has directly contributed to water security in the region. By avoiding excessive 
groundwater extraction, the project helps mitigate issues like falling water levels, water scarcity, 
saltwater intrusion, and increased energy consumption for pumping. 

 

A.10. Feasibility Evaluation 

The installed CETP and ZLD System by the PP are robust and smoothly adapts to variations in 
wastewater effluent. Before establishing the project, PP has done the feasibility test as per DPR 
(Detailed Project Report). 

A.11. Ecological Aspects & Sustainable Development Goals (SDGs):   

This project demonstrably achieves sustainable management and efficient utilization of India's natural 
resources. The project proponent (PP) had the option to install borewells, potentially depleting local 
groundwater reserves. Alternatively, they could have continued relying on existing, potentially potable, 
water resources registered with the Universal Water Registry.  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .20 

Recognizing the environmental impact, the PP commendably opted for a more sustainable approach. 
They chose to treat and reuse the effluent generated by the Common Effluent Treatment Plant (CETP), 
resulting in significant water savings for the dying operations, measured in millions of liters.  

 

This project encourages the industrial sector, particularly large-scale leather processing facilities, to 
adopt similar sustainable practices regarding their captive water needs and overall groundwater 
management.  

The CETP effectively treats the textile's effluent, and the use of impervious machinery within the CETP 